


KENYU

MODEL.:

PROFESSIONAL KY-DHO0810A & 0810B DEMOLITION HAMMER
POWER TOOLS
No. Description No. Description

1 |Barrel Cover 52 |Motor Housing

2 |Hex Socket Head Bolt M6x25 53  |Carbon Brush Holder

3 |Spring washer 6 54  |Carbon Brush

4 |Cylinder Cover Assembly 55 |Brush Holder Cap

5 |0 Ring(44x1.8) 56 |Flat Washer 6

6 |Striker 57 |Hex Socket Head Bolt M6x50

8 |Piston Ring 31.5x27.5x2 58 |Pan Head Tapping Screw ST5x16
11 |Piston 59 |Rear Cover

12 |Pin (8x29) 60 |Sponge Washer

13 |QOil Cap 61 |Pan Head Tapping Screw ST5x20
13A |Sticker 62 |Hex Nut M6

14 |0 Ring (60x1.8) 63 |Flat Washer 6

15 |Rod 64 |Pan Head Tapping Screw ST5x63
16 |Needle Bearing NK12/12(SBF) 65 |Auxiliary Handle

17 |Crank Shaft 66 |Auxiliary Handle Base

18 |Woodruff Key 4x5x13 67 |Clamp Nut M12x1.5

19 |Circlip for Hole47 68 |Auxiliary Handle Clamp

20 |Ball Bearing 6303DDU(NSK) 69 |Hex Socket Head Bolt M6x16

21 |ORing(47.5x2) 70 |Spring washer 6

22 |Gear Housing Complete3 72  |Buffer Cushion

23 |Oil Seal 73  |Rubber Ring (9x17.5x4)

24 |Helical Gear 74  |Trigger Switch

25 |Gear Housing Cover 75 |Sleeve

26 |Needle Bearing BK1210(SBF) 76 |Rubber Ring (9x17.5x4)

27 |Flat Washer (8.5x17.5x1.5) 77 |Hex Socket Head Bolt M6x25

28 |Pan Head Shoulder Screw M6x53 77A |Spring washer 6

29 |Washer 24x39.5x6 78 |Hex.Lock Nut M6

30 |Impact Bolt 80 |Right-Half Handle

31 |XRing 82  |Capacitor

32 |ORing 26.4x3.5 83 |Pan Head Tapping Screw ST4x16
33 |ORing 39.8x2.1 84  |Strain Relief

34 |Washer 48 85 |Cord Guard

35 |Tool Holder and Retainer Assembly 86 |Cord

41 |Qil Seal 87 |Pan Head Screw M4x5(with Flat Washer)
42 |0 Ring(31.5x2) 80A |Left-Half Handle

43 |Ball Bearing 6201VV(NSK) Connecting Rod Assembly (Whole Set)
44 |Dustproof Washer 12x31x2 Aucxiliary Handle Assembly (Whole Set)
45 |Armature Assembly Handle Assembly (Whole Set)
46 |Insulation Washer 861 |Oil

47 |Ball Bearing 608ZZ (NSK) 862 |Qiler

48 |Rubber Pin (4x9.5) 863 |Wrench

49 |Baffle Plate 864 |Plastic Box
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KENYU

MODEL.:
PROFESSIONAL KY-DHO0810A & 0810B DEMOLITION HAMMER
POWER TOOLS
No. Description No. Description
50 |[Stator Assembly 865 |Piston Ring 31.2x27.2x2
51 |Nameplate
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